Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY
[...]
......................................... U.S. Census Bureau, 2015 - 2019 Ui GRS AN S NAGNERS RERTY
....... GNIS, 1979 - 2022 DECLINATION AT CENTER OF SHEET i 5 - 1 B.nggs
National Hydrography Dataset, 2002 - 2020 2 Ding Dong
............................................ National  Elevation  Dataset 2019 : : CONTOUR INTERVAL 10'FEET 3 Youngsport
; i ; " U5 Natlonal Grid NORTH AMERICAN VERTICAL DATUM OF 1988
Multiple sources; see metadata file 2019 2021 700,000 - m Square 1D 4 5 4 Mahomet
; ; 5 Cobbs Cavern
Wetlands........c........ FWS  National Wetlands Inventory Not  Available This map was produced to conform with the 6 Liberty Hill
PV National Geospatial Program US Topo Product Standard. 7 Y
6 8 7 Leander NE FLORENCE. TX
8 Georgetown ’

ADJOINING QUADRANGLES

Grid Zong]g)ssignation 2022 W WATERENG'NEERS,'NC

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

APPLICANT: SALADO CREEK MEADOW LLC
SALADO CREEK MEADOW WWTP
APPLICATION FOR A NEW TPDES PERMIT

USGS TOPOGRAPHIC MAP

DRAWN BY: BIR DWG. NO.:

LEGEND
I APPROVED BY: SBY

8 APPLICANT'S WASTEWATER TREATMENT PLANT SCALE: AS NOTED ADM I N .09_ 1

POINT OF DISCHARGE DATE:  11/20/2024

JOB No.:  6165-24148

\\server\wei cad\current jobs\6165-24148 salado creek meadow wwtp tpdes\wei current\admin.01-admin.09-1.dwg

nt\admin.01-admin.09-1.dwg

cad\current jol

\\server\wei



> USGS U.S. DEPARTMENT OF THE INTERIOR /. TheNatona iy COBBS CAVE_II_REr)I( A%UADRANGLE
s U.S. GEOLOGICAL SURVEY a2 US TOpO

science for a changing world W 7.5-MINUTE SERIES

-97.7500° -97.6250°

R A2
: E %

30.8750° 30.8750°

341 6000mN

i

APPROXIMATE 3 MILE 9%°

=il 3403000mN

30.7500°
. , 30.7500°
-97.7500 -97.6250
Produced by the United States Geological Survey *MN SCALE 1:24 000 ROAD CLASSIFICATION
North American Datum of 1983 (NAD8&3) I E
World Geodetic System of 1984 (WGS84). Projection and & 1 0.5 0 KILOMETERS 1 2 Xpresswa y —e— Local Connector
1 OIOO-met.er grid:Universal Transverse Merc.ator, Zone 14R f soa 10?5?5%00 20'00 Secondary Hwy Local Road —_—
This map is not a legal document. Boundaries may be —BEMILS Ramp e 4w
generalized for this map scale. Private lands within government 0°40° /- = — = ¢ _—_ @ @ @ @
reservations may not be shown. Obtain permission before “12MILs MILES ' Interstate Route C:S US Route O State Route
entering private lands, 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 QUADRANGLELOCATION
e e e e e e e —
AT U= (=] RN NAIP, August 2016 - November 2016 FEET
RoAdS.....cvvniniiniiiiii U.S. Census Bureau, 2015 - 2019 it GRin MibSHiaABNETENGRTE
Namesivesmammmsmmmmmssmsosmsesmsms R TT ISR SR GNIS, 1979 - 2021 “JEc| INATION AT CENTER OF SHEET 1 9 3 1 Ding Dong
Hydrographysss s ssevosvosvosvus sovovmss Nation al Hydrography Dataset, 2002 - 2020 CONTOUR INTERVAL 10 FEET 2 Youngsport
Contours_ ...................... e Nation al Elevatlop Dataset, 2019 U.S. National Grid NORTH AMERICAN VERTICAL DATUM OF 1988 3 Salado
Boundaries..............Multiple ~ sources; see metadata file 2019 - 2021 700,000 - m Sauare 1D 4 5 4 Florence
; ; 5 Jarrell
Wetlands......cccoo...... FWS  National Wetlands Inventory Not  Available This map was produced to conform with the 6 Leander NE
National Geospatial Program US Topo Product Standard. 6 7 8 7 Georgetown
8 Weir COBBS CAVERN, TX
; o ADJOINING QUADRANGLES hNOAYA
Grid Zone Designation . 2022 W WATERENGINEERS,INC. |
Water & Wastewater Treatment Consultants Q<
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066 3
17230 HU TEL: 281-373-0500
CYPR FAX: 281-373-1113

APPLICANT: SALADO CREEK MEADOW LLC
SALADO CREEK MEADOW WWTP
APPLICATION FOR A NEW TPDES PERMIT

USGS TOPOGRAPHIC MAP

DWG. NO.:
LEGEND

APPROVED BY: SBY

@ PPPPP CANT'S WASTEWATER TREATMENT PLANT SCALE: AS NOTED ADMIN.09-2 s
. B
DATE:  11/20/2024 g

\\server\wei cad\current jobs\6165-24148 salado creek meadow wwtp tpdes\wei current\admin.01-admin.09-1.dwg



cout™ 5

. AREA BOUNDARY

AREA BOUNDARY

HWY 195

/[POINT OF DISCHARGE

0 400 800

SCALE" = 400707 147N
1° = 800" {11 )" 3"N10)

APPLICANT / SERVICE

e—— APPLICANT / SERVICE

7

N

PHASE | - 0.150 MGD
PHASE Il - 0.300 MGD

PROPOSED SALADO CREEK MEADOW
WASTEWATER TREATMENT PLANT FACILITY

FINAL PHASE - 0.975 MGD

~EXISTING CITY OF FLORENCE WWTP

TCEQ PERMIT No. WQ0010944001
PROPOSED DRAINAGE DITCH

APPLICANT / SERVICE
AREA BOUNDARY

APPLICANT / SERVICE
AREA BOUNDARY

LEGEND

PROPOSED APPLICANT /
SERVICE AREA BOUNDARY

APPLICANT / SERVICE  _{

—

AREA BOUNDARY

APPLICANT / SERVICE
AREA BOUNDARY

= APPLICANT / SERVICE
AREA BOUNDARY

THI DRAWING CONTAINS COMTIITNTIAL FROFRITARY
AND MAY NOT BE ), REPRODLICED, OR USED
TO CONSTRUCT ANY PROIECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOA PERMISSION FROM WATERENGINEERS,INC.

W% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

APPLICANT: SALADO CREEK MEADOW LLC
SALADO CREEK MEADOW WWTP
APPLICATION FOR A NEW TPDES PERMIT

SERVICE AREA & SITE PLAN

DRAWN BY: BIR DWG, NO.:

APPROVED BY: SBY

SCALE: AS NOTED ADMIN.09_3

DATE: 11/20/2024

JOBNo.: 6165-24148

Armin 093 - tach 03 .Owg.

o BIES-24148 sal




ATTACHMENT TECH.01
Design & Loading Criteria Table
And Design Features for Reliability

(Reference Technical Report Page 2, Question 2b
And Page 22, Question 4)



Design & Loading Criteria-120 Coarse

ATTACHMENT TECH.01-01
DESIGN & LOADING CRITERIA

SALADO CREEK MEADOW WASTEWATER TREATMENT PLANT

Parameter Phase 1
INFLUENT CONDITIONS
Average Daily Flow, gpd 150,000
Ratio Average/Peak Flow 4.00
Peak 2-Hour Flow, gpd 600,000
Peak 2-Hour Flow, gpm 417
BOD, mg/l 300
BOD, Ib/day 375
ACTIVATED SLUDGE PROCESS
Aeration Basin
Aeration Length Provided, ft 104.0
Aeration Basin Width Provided, ft 12
SWD at Avg Daily Flow, ft 10.50
Total Aeration Volume, cu ft 13,104
BOD Load, #1000 cu ft 28.6
Detention time, hrs 15.7
02 Req'd @ 2.2 # O2/Ib BOD, #/day 826
Correction Factor (Coarse Bubble) 0.65
Air Diffuser Eff., % 16.6%
Process Air Flow Rate, scfm 309
Mixing Air @ 20 scfm/1000 cu ft 262
Selected Air Supply Rate, scfm 309
Temperature Correction Factor for 30 deg F 1.27
Temperature Corrected Air Flow Rate, scfm 391
No. diffusers (24-inch wide SS band diffuser) 8.0
Air Flow per Diffuser, scfm 48.9
Air Supply, scfm/1000 cf 30
R.S. Airlift Air, scfm 24
Skimmer Airlift Air, scfm 5
CLARIFIER
No. of clarifiers 1
Selected Clarifier Diameter, ft 27
Clarifier Wall Height, ft 12.08
Side Water Depth @ Qavg, ft 10.58
Total Area sq ft 573
Total Volume, cu ft 6,059
Total Volume, gallons 45324
Avg. SOR, gpd/sq ft 262
Peak SOR, gpd/sq ft 1,048
Avg. Detention, hr 7.25
Peak Detention, hr 1.8
Max Qr @ 400 gpd/sf, gpm (each) 159
Max Qr @ 400 gpd/sf, gpd (each) 229,022
Max Qp + Qr, gpd (each) 829,022
CHLORINE CONTACT BASIN
No. of chlorine basins 1
Length, ft 12.00
Width, ft, 12.00
Proposed SWD, ft 8
Actual Volume, cu ft 1,152
Air Supply Required @ 15 scfm/1000 cu ft 17
Actual Detention @ Qp, minutes 20.68
AEROBIC DIGESTION/SLUDGE HOLDING
Proposed Length, ft (each) 104.0
Proposed Width, ft 12
Proposed SWD, ft 10.5
Volume Provided, cu ft 13,104
Volume Provided, gallons 08,018
Loading, cu ft/# BOD 34.9
Air Supply Rate, scfm/1000 cu ft 30
Total Air Supply, cfm 393.1
Air Flow per Diffuser, scfm 20
Minimum No. of diffusers 20
AIR BLOWERS
Aeration Basin Air Supply, scfm 391
Aerobic Digester Air Supply, scfm 393
Chlorine Basin Air Supply, scfm 17
Return Sludge Airlift Air Supply, scfm 24
Skimmer Airlift Air Supply, scfm 5
Required Air Supply. cfm 830
No. of Blowers 2
Required Capacity, scfm 830
Blower Op Pressure, psi 5.58

Phase 2

160,000
4.00
600,000
417
300

375

104.0
12
10.50
13,104
28.6
157
826
0.65
16.6%
309
262
309
1.27
391
8.0
48.9
30

24

1

27
12.08
10.58
573
6,059
45,324
262
1,048
7.25

1.8

159
229,022
829,022

1
12.00
12.00

1,152
17
20.68

52.0
12
10.5
6,552
49,009
17.5
30
196.6
20

10

391
197
17
24

634

634
5.58

TOTAL

300,000
4.00
1,200,000
833

300

751

208.0
12
10.50
26208
28.6
15.7
1,651
0.65
16.6%
617
524
617
1.27
782
16.0
48.9
30

24

2

27
12.08
10.58
1145
12119
90648
262
1,048
7.25
1.8

159
229,022
829,022

2
12.00
12.00

2,304
35
20.68

156.0
12

10.5
19,656
147,027
28.2

30
589.7
20

29

782
590
35
24

1,435

478
5.58

11/12/2024 4:58 PM



TECH.01:2
DESIGN & LOADING CRITERIA
SALADO CREEK MEADOW WWTP
PHASES 3 & 4 0.4875 MGD, 0.875 MGD CAPACITY {4Q)
Parameter Phase 3 _ Phase 4
Number of Trains 1 2
Average Daily Flow, mgd 0.4875 0975
Ratio Average/Peak Flow 4.00 400
Peak 2-Haur Flow, mgd 1.850 3900
BOD, mg/ 300 300
BOD, Ib/day 1.220 2,439
TREATMENT UNITS
Tank Wall Height, R 12 12
Tank Freeboard, fl 15 1.5
Side Water Depth, fl 105 105
Wal Thickness, mches 12 12
ACTIVATED SLUDGE PLANT
Infiluent Channe! {(Anoxic Zone}
Design Delention, hrs 2 2
Required Volume, cu ft 5431 10,862
Required Volume, Gallons 40,625 81,250
Infiuent Channel Depth, it 10.5 10.5
Infiuent Channel Surface Area, sq it 517 1,035
Infiuenlt Channel Length, ft 54.0 108.00
Influent Channel Width Required, ft 9.58 9.58
Influenl Channel Width Selected, ft 8.00 8.00
Actual Anoxic Basin Surface Ares, sq ft 432 864
Actual Anoxic Basin Volume, cu ft 4,536 9,072
Detentian, hours 167 167
Air Supply, scfm/1000 cu ft 20 20
Air Supply, scfm 91 181
Aeration Basin Oxic Zanes
Aeration Basin Loading, Ib BOD/1000 cu ft 32 32
Required Aeration Basin Volume, cu ft 38,118 76,233
Aeration Basin Depth, ft 10 50 10.50
Req'd Aeration Basin Surface Area, sq ft 3,630 7,260
Aeration Basin Width, it 54 54
Aeration Basin Length Required, ft 6722 67.22
Aeration Basin Length Selected, it 72 72
Actual Aeration Basin Surface Area, sq Rt 3,088 7.776
Actual Aeration Bisin Voleme, cu it 40,824 61,648
Aeration Basin Loading, # BOD/1,000 CF 30 30
02 Req'd @ 22, # O2/b BOD 2,683 5,367
Correction Factor for Fina Bubbla 0.45 0.45
Air Diffuser Submergence, fl 975 9.75
Air Diffuser Efficiency, %/ ft sub 0017 0.017
Air Diffuser off., % 16.6% 16.6%
Required Aeration Basin Air Flow Rate, scfm 1,448 2,897
Mixed Liquor Temperrature, deg C 3o 3o
Air Supply Temperature Correction Factor 1268 1.288
Corrected Air Supply Rate, sefm 1,836 3672
Air Supply less Channel Air, sefm 1,658 3315
No. of Tube Diffuser Membranes (36 4" long) 140 280
Active membrane surface erea/diffuser, sq ft 254 254
DOiffuser e Row, sehmi8F of membiane 4.66 466
Air Supply, selmi1000 of a1 a1
Effluent Channel
Design Detention, hrs 1 1
Required Volums, cu ft 2.716 5,431
Requred Valume, Gallons 20313 40,625
Effluent Channel Depth, ft 102 102
Effluent Channel Surface Area, sq ft 268 535
Effluent Channsl Langth, fl 54.00 108.00
Effluent Channel Width Required, it 495 495
Effiuent Channel Width Selected, it 8.00 800
Effluent Channel Volume, cu ft 4,385 8,770
Air Supply, scfm/1000 cu R 20 20
Air Supply, scfm a8 175
Tolal Aerated Volume (Basins & Channels), cuf 49,745 99,480
Aeration Basin Loading, # BOD/1000 cf 245 245
Detention, hours 18,32 1832
SECONDARY CLARIFIER
Selected Intemnal Diameter, ft 45 45
Side Water Depth, 12.50 12.50
Total Area sq ft 1,590 3,181
Tatal Volume, cu it 19,880 39,7681
Avg SOR, gpd/sq il 307 307
Peak SOR, gpd/sq ft 1,226 1,226
Avg Detention, hr 7.32 7.32
Peak Detantion, hr 1.830 1.830
Max Qr @ 400 mgd/sf, mgd 0.636 0.636
Max Qp + Qr, mgd 2.586 4.538
CHLORINATION
Min, Delention, min 20 0
Side Waler Depth, it 10.50 1050
Minimum Valume, cu it 3,621 7,242
Min, Surface Area, sq ft 345 690
Channel Width, il 12 12
Minimum Channel Length, ft 29 29
Actual Channel Lenth, RSurface Area, sq it 2 32
Actual Volume, cu it 4,032 8,064
Detentien @ Qp, minutes 223 223
Air Supply @ 10 scfm/1000 cf 40 a1
GRAVITY SLUDGE THICKENER
Diameter, ft 21 21
Surface Area, sq ft 3464 3468 4
Side Water Depth, ft 10 10
Volume, cu fl 3,464 3,464
Influent Flow, gpd (10% OF Aeration Basin Vol 37,209 74,418
Detention, hours 538 288
MLSS, mg/ 4,000 4,000
Salids Loading, Ibs/day 1.241 2,483
Thickener Floor Loading, ibs TSS/sq ft'day 3.58 717
AEROBIC DIGESTION
Req'd Loading, cu it BOD 20 20
Required Volume, cu ft 24,395 48,780
Basin Depth, ft 105 105
Min Surface Area, sq it 2,323 4,647
Actual Width, ft 34 68
Actual Length, it 68 66
Actual Surface Area, sq ft 2,312 4,624
Total Actual Volume, cu it 24,276 48,552
Loading, cu fi*# BOD 199 199
Air Supply Rate, scim/1000 cu ft 30 30
Tolal Digesler Air Supply, cfm 728 1,457
PROCESS AIR BLOWERS
Anoxic Basins, scfm
Oxic Basins, scim
Chiorine Conlact Basin, scfm
Aetotion Basn Blowars
No. of Blowers
Capacity, scfm
Firm Capacity, scfm
Blower Op Pressure, psi
DIGESTER BLOWERS
Aerabic Digesler Basin, scfm 728 1,457
No. of Blowers 2 3
Capacity, scfm 750 750
Firm Capacity, scfm 750 1,500
Blower Op Pressure, psi 55 55

Salado Creek Meadow WWTP Phase 3 & 4 Design Loading

11/13/2024



DESIGN FEATURES FOR RELIABILITY

The Salado Creek Meadow Wastewater Treatment Plant facilities will be designed to provide a
high degree of mechanical reliability consistent with TCEQ Design Criteria. The following
describe design features that will be incorporated at the facilities to prevent bypassing or
overflows of untreated wastewater:

A.

B.

No infiltration/inflow is anticipated since the collection system will be new and not
subject to the effects of age and deterioration at this time.

The electrical service that will serve the Salado Creek Meadow WWTP is reliable
with most outages lasting less than 2-4 hours. However, Salado Creek Meadow, LL.C
plans to purchase a generator to operate necessary plant components during extended
outages.

All mechanical units, such as influent pumps, blowers and chemical feed pumps will
be installed with spare units in the event a piece of equipment is out of service for
repairs.

Plant units will be maintained per TCEQ standards and repaired as quickly as
possible should failure occur.

The facilities will include an auto-dialer that will call the operator in case of power
outages, blower malfunctions, lift station malfunctions or high-water alarm situations.

October 23, 2024#



ATTACHMENT TECH.02

Process Flow Diagram

(Reference Technical Report Page 2, Question 2¢)



DISCHARGE PIPE TO A DITCH
TO BE CONSTRUCTED, THENCE TO
AN UNNAMED TRIBUTARY
OF SOUTH SALADO CREEK

A o
| = &
N = < e 2
£6E| ¢ FINAL =
EES| & AIRLIFT CLARIFIER
28%| 4 PUMP
Gog| - 573 FT?
6,059 FT?
NS )
w
& A
o)
3
w
[ -
<
AeroBic AERATION
BASIN —
d el
« 1330457 ? 1 13,104 FT?
Eaa e SUPERNATANT BARSCREEN
E E
o (=%
L") L")
~ ~
- L
<t <
|
LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL
UFT
STATION
PHASE | WWTP
RAW
WASTEWATER
Q=0.150 MGD

Qp=0.600 MGD=417 gpm

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
AND 0T BE A

EPRODUCED, OR USED

O CONSTRUCT ANY PROJECT GTHER THAN THAT FDR WHICH T WAS ISSUED
WITHOUT RSN PLRMBAION FROM WATERE WG| NG

% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD
CYPRESS, TEXAS 77429

TEL: 281-373-0500
FAX: 281-373-1113

APPLICANT: SALADO CREEK MEADOW LLC
SALADO CREEK MEADOW WWTP
APPLICATION FOR A NEW TPDES PERMIT

FLOW SCHEMATIC
DRAWN BY: BIR DWG. NO.:
APPROVED BY: SBY
SCALE: AS NOTED TECH 2-1
DATE:  11/20/2024 .0
JOB No.: 6165-24148

meadow wwtp tpdes\we) current\tech 02 dwg

JotiE1EL. 2aL48




DISCHARGE PIPE TO A DITCH
TO BE CONSTRUCTED, THENCE TO
AN UNNAMED TRIBUTARY
OF SOUTH SALADO CREEK

A

LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL

PHASE Il WWTP

N\ o —
55 L FINAL
ZES| & AIRLIFT CLARIFIER
22« a PUMP
. Sog| 573 FT2
JE=2 6,059 FT?
N/
w
g A
2
-
wy
AEROBIC T
DIGESTER AERRTICH
BASIN
3
- 6:552FT° O— _ 13,104 FT°
=t ..l SUPERNATANT
Al
h --—5
68 B FINAL
222 3 AIRLIFT CLARIFIER
9z3| 4 PUMP
r ool 573 F12
N 6,059 FT?
NeA,
& i
[a]
)
2
wn
AEROBIC & -
DIGESTER AERATION
BASIN
3
; 13,304 FT j)—\ I
=1 SUPERNATANT
Y

o
B
w CL2
=
SPLITTER BOX
50%
50%
BARSCREEN
E
(<%
[
~
i
<

LIFT
STATION

RAW
WASTEWATER
Q=0.300 MGD

Qp=1.200 MGD=833 gpm

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY